ZA4ILY 7 ﬂF‘y ~

BT T EFEFICEKE LTS3,
iERBAEF EICRATOOEEZIT O TLESLY,
ARE(FEUT (HERAT - SHEARNCHT BiA < ZEL,
BFEAITE-=RIE, KPITERELTLIZELY,

AEGIE, TRISTIEMDOAIEMTITARETT
AN—FEEAHUBORXENELDGEICE, FONMMIBEVWLITORFEEICTERS LI,

B oM A BHREMNAAILY)—F—F v b
A & BEEZRM
3 — K N 15004-AN105
E{FEREAE S E04261-N48053-00 Ver. 3-3.04
EFEEESR A006030
A—H—ERE —vY 2 XAAA4 54 2GT-R BNR34
IV URR RB26DETT
& = 1999/01~2002/08
GlE D283
] % IOV AL
CWEF AT ANE—FIFHKS AT 1 ILEZ—2 4T 7 (52009-AK011)
AT D EC %
B ETNo. B B E E R B
3-3.01 2004/12 #hR
3-3.02 2005/03 N—Y YR EE
3-3.03 2005/03 N—Y X ER
3-3.04 2024/09 EENEER

2024409 H06A %17 (EMUTES . &EH) WIvF - r—- I



BR

[ZCIC / ARE - BRI DINT /B E DR e 1

AT A B Sl N T T T T T 92

1. /—V)LIQ—‘VO)Hﬂ%L ........................................................... 4

2. Xv I\,Q_\yo)ﬂyﬁ-(-}- ............................................................. 4

St | YA TR X7) Y 1 I I I P 6

4. ) —V)LIQ—‘VO)Hﬂﬁ' FB &L Utﬁ‘@]ﬁﬁa‘.\ ............................................. 7
EE |

COEF. HKSHAMIWI —F—F 9 FEBBEVLEIFOEEEFEILCHYNES TETVEFET,
AERZEREICTHEAWVELEE, BEERDICREBSEIDIZEFEEERHAZEL,

BT TR TREXREIZRESNTOWEIRNEZTY ., TEICEAL TS,
AEFRFFZTIRNDTHRA. F<EBLEETEREZTOTIEEL,

AZ - "WRITONT |

@ AREFARHERKZZRLZICEMFT TN EE, BEROE=ZB~NDBKROCEEZTEZRAICHLET 516, 5F
DTV EELWEESEEEZRLTVWET,

@ KERIBEHEHFAMRETY . AENOFERFITHLLENTLIZEL,

@ FEHKRNIFE=FN. FAEERUVMERZEZMI. REALEILIZKYZTFEEFTIIONTHIE—
UEFEFEVDLIRET,

@ KRERFIHRERNETIL/ —TILEFAAORFFTEREEIHAFEIATLET,

@ KEL. FELKHMTACELNHYFEFITDTAERBEAREDEEGZ CHERCZEL,

@ KRERIMNERZED. ABRDEOHFELLERT I ENBYET,

B2 EDEE
AETIE, TROLSLREZHEAL. BERADEKRLALERLTVET,

M\ BE  rrERERES. REXEESERSBANSHE

FE BEEIhIBA
ERMEE X, SZAEMARETER SN EYIEE GIZ SEROREBR Y
1E8))

& EEERIEREN. GEZRSBBRMEE SN LS5E (AR HBRYEBROREN

15004-AN105



IN—Y 1Rk

PER3 &R & HE 2 K 5 &

Pl | A4t —5—a7 i ] #12

P2 | AALTALE—TH b 1 )

P3| 7EYFALRKRILEA 1 (o

Pa | Oy 1 O

P5 | AL —F—k—2 No.1 i [Z: 0°-90°

P6 | A AL —F—k—Z No.2 i [S 45° 90"

P7T | #4409 —5—2F—No.1 1 g~

P8 | AAILH—5—ZF—No.2 1 &— 8

PO | AALY—5—ZF—No.3 1 IS

PIO | 4D —5—TFH4 K No.1 1 &

P11 | ALY —F—TFHA K No.2 i /1

P12 | #A4NLY—F5—ZTF7#H4A KNo.3 1 D

PI3 | AA4NI—5—Z7HA KNo. 4 1 ﬁ

P14 | RJL b+ M6 L=15 6 em ) P=1.0

PI5 | RTULT Ty v— N6 6 D

PI6 | FL—>T v r— N6 6

PI7 | FL—rTysr— N6 KB 1

P18 | I5oSfEFy N6 7

P19 | RE KL~ M4 10 @

PO | FL—rTyr— M 20

P2t | Fuk M 10 =D

P22 | RAATLFa—T 1 o 1=2000
_9 -

15004-AN105



IN—Y )Rk

EE A HE R TN ik &
P23 | RARVSL—F 2 i 50mm X 50mm
P24 B4 5T () " )

P25 B4 ZyT(K) 3 ol

P26 aAZAILT—IL 4 =

P27 | ERftiiEAE 1 Az

P28 Ik ERAE 1




1. /J—ILN—YDESL

EREZRDDIENNZ, TUDOUFALEEB LAY T —OIAFRAMFERNALTSES Y, BTE
BFEAERUDRBHRAEICELTHEREZT>TLESL,

MT7oF—=hN—FEHLTLEELY,
QD 7zo78—7aT93—FWHN LTS,
Q)7 bNNUNR—FRHNHLTLESLY,
BT FAMINERERH>TLIZELY,
O)AANTaILE—FERSHLTLIZELY,
VAAR IS
BN LIEEEFALDNIENEIDTOIRETERMOTLESLY,

2. v MN—YOETIT

2—1. AA4IULT7 4 ILEZ—T o2 FOESTIT
(1) AAWTANE—=IUMZOY UG ZEBRAFIFTTLESL, (P2x1,P4x1)

(2) FAYFAURRILMZEFERLT, AL TAILE—TD 0 bEFAILT 4 )L Z —BATIFERIZEST
(FTLZEL, (E2-1-1) (P3x 1)
AT fLo Nemkgf-m)
T=29.4~34.3(3.0~3.5)

7 K4 R
s F AT IWNEZ—=TD 2 FMZIEM2.P=1. 25K UPT1/8DH—E RR—ILHAFAWLTWLET DT, H
BEE HEFO Y —ORMIFIZRAL TS0, (WEBIET S T ITHIKEE)
s U —ETIT O, ERICKYRFASROI LS U AHKAREDR—R IS0 TOO2HhHK
BADFBHT DIEENHYET, COFEEER—RISTEEL. FHELBEVLWKLSIIZLTLE

I AW
AEf a=ZhHiL—L
FANTANLE—T Ik lz 0° FANI—=F—1K—RNo.1
7]"()1/7—5_ / o
IT7HA FNod 90
)/::73»:/—)»
| FTANY—5—a7
AN —5— ; [ ALY —5= f 1l
I77H4 FNol - :
45° |
aA=ZA)LT—IL
AN —F5—ITT7HA FNo3
TANY—5—ITF7HA FNo2
B2-1-1

15004-AN105




2—2. TT77H4 FOMEILT

(1) REURILEM, TL—oTy o vy—MA, v MMZEFERALT, AA4L9—5—ITT7 54 FNo. 1
~No. 4% 4RI TTLEELY, (E2-1-1) (P10x1,P11x1,P12x 1,P13x1,P19x 8, P20 x 16, P21 x 8)

2—3. 7.|'*f)lz7—5—:I 70)HR1T.H+ ST — 1 ST e

4K

(1) A4 —5—ZXF—No. 1~No. 3ZEAL T, AL
H—5—IT7H4A FNo. 1~No. 4ZHEED L. ALY
—Z—aT7ZE@ICEF TS,
(P1x1,P7x1,P8%x1,PI%1)

AN —F5—aTEFAINY—F—XT—No. 1~
No. SIZER{F I+ BBR(E. RJL kM6 L=15, R Ty 45D
vy —M6R, TL—r7 v v —M6RH, TL—27
viv— N6 KE IS0 2EFy bN6ZEFEA
LEJI., (P14x6,P15%x6 P16x6,P17x1 P18x7)

A AN —F—aATEFTANI—F—ITHAFK
No. 2ZERft(+ B F8I&. K2 VAR bW, TL—2T
vix—WMA, Fv FMEFERLES,

(E2-3-1, ®2-3-2) (P19x2,P20x 4, P21 x2)

VATAE S

BRI —F—F YV FRUNRAMEVTF
vy hEGRAL, 1203 —0—F—a4 2Ly kA
A THRITHA FEERET BBEE. T7hH4
FICRRU OO — BT, BEREEA L&
EoIZLTLIEEELY, (P23x2)

2—4. FANY—F—FR—AOE{TIT

1) A4 —5—1kR—ZNo. 1, ALY —5—K—
ANo. 2% A ANV —F5—aF, AAINLT1ILEZ—
IOV MIEHKLTLSESL, (F2-1-1, K2-4-1,
X2-4-2) (P5x1,P6x1)

4t kLo Nem(kgf-m)
T=57(5.8)

VA A% I

- AZAN—NWEFANY—F—FR—RADT «
YT A4 T DT FEICHATIERACES
W AZFVIZHLMLOMRE, ThiELE
ST 4T AT ERFF TS,

- BT OBRIZIEA AN —F5—aT EFAILT
AIIE—T O FDORABERFLTEHAILY
—S—R—RADT 4T 4T EHFITTLE
] AW

15004-AN105



A EE
OFAMINY—F—aAF7EXFAILTANE—TI CDAZF IO —ILT—TEZFHLLEWLTL
S, T—TRIUSUREIZAYRAH, TUDUNRETEIENANHYET,
Q4 MINY—F—FK—ZANo. 1, A4 IWI—F—FK—ZANo. 2 AR T 4 B EIZTTFH LEWNE S ITERFTIFT

KFEZEW, FiBTEHEFTANI—F—HR—RKNo. 1, ALY —F—FK—RX No. 2 [CEELZAAHLMNY
TA49TAVIHNBETHIENANHYET,

2) A4NWH—F—FR—RNo. 1, A LY —F—h—
ANO. 2ICRIA SINFa1—TFEHENTEASY T
(P) TEELAAINLY —F—FR—ZKNo. 1, 1)L
9 —Z—R—KNo. 20N E#EMEBD I THEAL L LV &
SITLTL =&, (F2-4-2) (P22x 1, P24)

@) A4Sy T(H), 245y T (R)EFERLT, 4
W9 —ZF—FkR—ARNo. 1, 4 JLY —F—7R—RNo. 2
2700 MHARY 3 AUN—ZEELTK
2&0y,  (X2-4-2) (P24, P25)

3. /—<I)L/N\—YDOMII

3—1. FUH—hAN—0OMNT

V-specDIFE

(1) YRy FTREESNTWLWSEPATZEZRERN LT
=LY, (B3-1-1) (BEEILV-spec)

BEEDIGES

(1) R—RAssyZEIT =6, 7o F—H/N\—DRFA
BICERET A ZTUE->TL &L,
(B3-1-1) (BEEI& V-spec)

3—2. J2z5—7O0F7/2—BIFERM) OMT

(1) hR—RAssyZ@BIT =8, 2z 5—OF%H
B —ZHFBED LS IZYIFR->TLEELY,
(H3-2-1)

(2) AHMEEZLIFE-H. 7Jz058—-T0TH
2 —ZEFCERD K S ITHER>TLFZELY,
(RE3-2-1)

15004-AN105




4. J—ILIN—YDETITE L UIRENRESR
(1) AL T4ILEZ—FBFIFTLIZELY,
2) AANLRWT—CDREGHHRNICETBIETI VO UFAMILEANTLIEEL,

7 KN4 R
cHKSHEI VO UAAMILDTHERESEHV-LET,

@) NyTN—DO3AFRIEFERFF TS,
DT ZRBL, UTOHREIToTLLESL,

IV UEINUEBRLEBZB (I VD UAAIEHEBRTINCULE), AAILFANLEN &,
IV UVBERE. AAMILLRLEST—CEFRALI VU UAAMIILNREEAOTVNS Z &,
cF AN —F— R—RABMERICFHLTWVEN &,

B) 72 FNUN—=FEUFIFTLIEELY,
6) Z2zo8—7O0F08—FRHIFTLEEL,
(N ZoF—hN—FBFITTLEEL,

F v MRHREE (BIF A

XEHERKR TR, BT IIREGRAZD METROHER] IT> THERZIT> TS,

HKS

Mt TyF-H5—-IX
T418-0192 #EEE L =mdb1L7181
https://www. hks—power. co. jp

15004-AN105




OIL COOLER KIT
INSTALLATION MANUAL

HIKS

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT | OIL COOLER KIT
PURPOSE AUTOMOBILE PARTS
PART NUMBER 15004-AN105
MANUAL NUMBER E04261-N48053-00
VEHICLE NISSAN SKYLINE GT-R (BNR34)
ENGINE RB26DETT
MODEL YEAR 1999/01 — 2002/08
[Required parts]
REMARKS * New Engine Qil
* Factory Qil Filter or HKS Qil Filter Type 7 (52009-AK011)

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2004/12 1st Edition
3-3.02 2005/03 2d Edition
3-3.03 2005/03 31 Edition
3-3.04 2024/09 4th Edition

Published in September, 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)



| INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS -+::cxxrreeesrrrrmeniiiennn 9
PARTS L|ST .................................................................................. 10
1. REMOVAL OF FACTORY PARTS - rtrrrrrrrrureareranerttrtaataiaraena. 12
2. INSTALLATION OF KIT PARTS rxrrrerrrrrrearernertateataatra e, 12
3. MODIFICATION OF FACTORY PARTS -+ vcxrerrrrrrrerannmriniiiiiis 14
4. REINSTALLATION OF FACTORY PARTS & CONFIRMATION ««-«-xxxeevee- 15

| NOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know
how to use the tools and equipment necessary to safely perform service operations on your
vehicle. This manual assumes that you are familiar with typical automotive systems and basic
service and repair procedures. Do not attempt to carry out the operations shown in this manual
unless these assumptions are correct. Always have access to a factory service manual. To avoid
injury, follow the safety precautions contained in the factory service manual.

| ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely
and lists precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use
after modification and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent

instructions.

| SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and
for proper use.

& WARNING Indicates risk of serious injury and/or possible death.
Indicates risk of damage to people or large-scale damage to property.
& CAUTION (Large-scale damage is the damage caused by a product defect.

Ex. Damage to a vehicle, burnout, etc.)

15004-AN105



PARTS LIST

No. Part Name QTY Image Description
1 Oil Cooler Core 1 m #12
2 Oil Filter Mount 1
3 Attachment Bolt A 1 f__ﬁ%@
4 | O-ing 1 O
5 Oil Cooler Hose No.1 1 [Z: 0°-90°
6 Oil Cooler Hose No.2 1 S 45° -90°
7 | Oil Cooler Stay No.1 1 g~
8 Oil Cooler Stay No.2 1 G&—H
9 | Oil Cooler Stay No.3 1 IS
10 | Oil Cooler Air Guide No.1 1 gi}ﬁ
11 | Oil Cooler Air Guide No.2 1 :é::l
12 | Oil Cooler Air Guide No.3 1 [i&
13 | Oil Cooler Air Guide No.4 1 ﬁ
14 Hexagon Bolt M6 L=15 6 @’1@ P=1.0
15 Spring Washer M6 6 @
16 | Washer M6 6
17 | Washer M6 (Large dia.) 1
18 | Flange Nut M6 7
19 | Button Bolt M4 10 @’
20 | Washer M4 20
21 | NutMm4 10 D
22 | Spiral Tube 1 P | L=2000mm

_‘]0_

15004-AN105



PARTS LIST

e Part Name Qry Image Description
2 Sponge Sheet 2 LAY 50mm x 50mm
24 | Cable Tie (M) 1

25 Cable Tie (L) 3

26 | Conical Seal 4

27 Instruction Manual 1 Z:

28 Installation Manual 1 m

_‘]‘]_

15004-AN105




1. REMOVAL OF FACTORY PARTS

Before beginning to remove the factory parts, prepare the engine oil and disconnect the
negative cable from the battery terminal. Use this instruction manual and the manufacturer’s
service manual as a reference.

(1) Remove the under cover.

(2) Remove the fender protector.
(3) Remove the front bumper.
(4) Drain the engine oil.

(5) Remove the oil filter.

NOTE
Prepare a waste cloth or container to catch oil spilled when removing the union.

2. INSTALLATION OF KIT PARTS

2-1. Installation of Qil Filter Mount
(1) Install the O-ring on the Qil Filter Mount. (P2x1, P4x1)

(2) Attach the Qil Filter Mount to the oil filter mounting part using the Attachment Bolt A. (Fig. 2-1-1)
(P3x1)
Tightening Torque N-m (kgf-m)
T=29.4~34.3 (3.0~3.5)

NOTE

* The M12, P=1.25, and PT1/8 service holes are provided on the Qil Filter Mount. Please use these
when attaching the oil temperature gauge and oil pressure sensor. (The plug is installed when
shipping.)

* Depending on the vehicle, the gripping area of the hose clamp on the engine coolant piping at part
A in the figure may come into contact when installing the sensor. If so, rotate the hose clamp to
avoid contact.

L Part A Conical Seal
Oil Filter Mount 0° Qil Cooler Hose No.1

Qil Cooler Air
Guide No.4

Oil Cooler Core

90°
)/Conical Seal

Oil Cooler Air :
Guide No.1
45°

Conical Seal

Oil Cooler Air Guide No.3

Oil Cooler Air Guide No.2
Fig. 2-11

— ‘]2 —
15004-AN105




2-2. Air Guide assembly

(1) Assemble the Qil Cooler Air Guide No. 1 to 4 using the Button Bolt M4, Washer M4, and Nut M4.
(Fig. 2-1-1) (P10x1, P11x1, P12x 1, P13x1, P19x8, P20x16, P21x8)

2-3. Installation of Oil Cooler Core R
(1) Attach the Oil Cooler Core to the vehicle after ;
tightening the Qil Cooler Air Guide No. 1 to 4 using

the Oil Cooler Stay No. 1 to 3. (P1x1, P7x1, P8x1, oil Coc,,r
P9x1) » = Stay No.1

. o N " Oil Cooler

* Use the Bolt M6 L=15, Spring Washer M6, Washer ‘ % \ (E3) ' B Stay No.3

M6, Washer M6 (Large dia.), and Flange Nut M6
when attaching the Qil Cooler Core to the Oil Cooler
Stay No. 1 to 3. (P14x6, P15x6, P16x6, P17x1,
P18x7)

« Use the Button Bolt M4, Washer M4, and Nut M4 ,
when attaching the Oil Cooler Core and Qil Cooler @8 Flange Nut M6 uses the existing hole on the body Ji
Air Guide No. 2. e L 8 il
(Fig. 2-3-1, Fig. 2-3-2) (P19%x2, P20x4, P21x2) 2 N B o

- Oil Cooler
NOTE # 8 Stay No.2
* If the intercooler inlet pipe and air guide get N g
close when combined using the HKS intercooler
kit and HKS piping kit, attach the Sponge Sheet

to the air guide to avoid direct contact. (P23x2)

2-4. Installation of Oil Cooler Hose

(1) Install the Oil Cooler Hose No. 1 and 2 to the Oil ~» B Oil Cooler Hose
Cooler Core and Qil Filter Mount. (Fig. 2-1-1, Fig. " _ N9-1__/(0°)| .
2-4-1, Fig.2-4-2) (P5x1, P6x1) \ =

Tightening Torque N-m (kgf-m)
T=57(5.8)

Qil Cooler Hose
No.2 (90°)

NOTE

* Use the Conical Seal between each attachment
point of the Oil Cooler Hose fitting. Cover the
Conical Seal over the union of the Qil Cooler
Core and Oil Filter Mount and tighten the fittings
so that it does not slip.

* When tightening the fitting, hold the hexagonal
part of the Oil Cooler Core and Qil Filter Mount.

— ‘]3 —
15004-AN105



/A CAUTION

@ Do not use the sealing tape to the unions of the Oil Filter Mount. The tape may get inside and
damage the engine.

@ Attach the Oil Cooler Hoses No.1 and 2 without contacting the vehicle's body etc. The contacting
part may break due to the application of excessive force to the Oil Cooler Hoses No.1 and 2.

- r &
Cable Tie (L
. Cable Tie (M)

(2) Wrap the Spiral Tube to the Oil Cooler Hoses No.1
and 2. Fix it with the Cable Tie (M). Avoid direct
contact of the Oil Cooler Hose No. 1 and 2 to
other parts. (Fig. 2-4-2) (P22x1, P24)

(3) Use the Cable Ties (M) and (L) to fix the Oil Cooler
Hoses No. 1 and 2 to the front suspension
member. (Fig. 2-4-2) (P24, P25)

3. MODIFICATION OF FACTORY PARTS

3-1. Modification of under cover
V-spec
(1) Remove part A fixed by the rivet in the figure.
(Fig. 3-1-1) (The figure shows V-spec)

Standard car

(1) Cut off part A of the under cover in the figure to
pass through the hose Assy.
(Fig. 3-1-1) (The figure shows V-spec)

(1) Cut off part B of the fender protector in the
figure to pass through the hose Assy.
(Fig. 3-2-1)

(2) Cut off part C of the fender protector in the
figure to improve the cooling efficiency.
(Fig. 3-2-1)

_14_

15004-AN105



4. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION

(1) Install the new oil filter.
(2) Add an adequate amount of engine oil.

NOTE
The use of HKS engine oil is recommended.

(3) Connect the negative terminal to the battery.

(4) Start the engine and check the following.

* Ensure there is no oil leakage after idling for 3 minutes or longer.
(The temperature of the engine oil should be 75°C or higher)

+ After idling the engine, check that the engine oil is the specified amount using the oil level gauge.
* The Oil Cooler Hose does not interface with other parts.

(5) Reinstall the front bumper.
(6) Reinstall the fender protector.

(7) Reinstall the under cover.

Installed Image (passenger side)

* After the installation process is complete, check all items listed in the “Confirmation After Installation”
section of the Instruction Manual.

HK'S

HKS Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
https://www.hks-power.co.jp/en/

— ‘]5 —
15004-AN105




